

广州海关技术中心

GUANGZHOU CUSTOMS DISTRICT TECHNOLOGY CENTER



中国认可
国际互认
检测
TESTING
CNAS L2322

地址: 中国广州市天河区珠江新城花城大道66号B座

网址: www.iqtc.cn 邮编: 510623

Add.: Tower B, No.66 Huacheng Avenue, Zhujiang Xincheng, Tianhe District, Guangzhou, China

Website: www.iqtc.cn Postcode: 510623

检测报告

TEST REPORT

编号 No.: 01062000006505

日期 Date: 03 Jul.2020

页数 Page: 1 of 2

委托方: Applicant:	义乌市聚雅日用品有限公司 YIWU JUYA HOUSEWARE CO.,LTD 地址: 浙江省义乌市城西街道圣寿路 669 号 Address: No. 669, Shengshou Road, Chengxi street, Yiwu City, Zhejiang Province	
样品描述: Sample Description:	申报品名 Sample Name: PM 2.5 过滤芯片-非医用/PM 2.5 filter chip (non-medical) 颜色 Colour: 灰色 Grey 数量 Quantity: 30 pieces	
受理日期: Application Date:	2020 年 06 月 30 日 30 Jun.2020	
检测完成日期: Date Of Test Finished:	2020 年 07 月 03 日 03 Jul.2020	
签发日期: Issuing Date:	2020 年 07 月 03 日 03 Jul.2020	
检测依据: Standards:	GB 2626-2019《呼吸防护 自吸过滤式防颗粒物呼吸器 Respiratory protection -Non-powered air-purifying particle respirator》	
检测结果: Text Result:		
检测项目 Test items	评价依据 Standards	评价 (只针对未预处理试样) Evaluation (Only for untreated samples)
氯化钠颗粒物过滤效率 Filter efficiency-NaCl particle	GB 2626-2019	符合 Pass



报告批准人:
REPORT APPROVER:

李浩



1. 本报告结果仅对测试样品负责。The results in this report are relevant only to the sample(s) tested.

2. 未经签发机构书面同意, 不得部分引述或复制本报告。Without written permission of IQTC, this report shall not be quoted or reproduced except in full.

地址: 中国广州市天河区珠江新城花城大道66号B座

网址: www.iqtc.cn 邮编: 510623

Add.: Tower B, No.66 Huacheng Avenue, Zhujiang Xincheng, Tianhe District, Guangzhou, China

Website: www.iqtc.cn Postcode: 510623

编号 No.: 01062000006505

日期 Date: 03 Jul.2020

页数 Page: 2 of 2

检测报告 TEST REPORT

检测项目[单位] Test item[Unit]	检测方法 Test method	标准要求 Requirement	检测结果 Test result	评价 Evaluation	
NaCl 颗粒物过滤效率[%] Filter efficiency-NaCl particle [%]	GB 2626-2019 (条款 Terms 6.3, 检测流量 Test flow: 85 L/min, 气体通过的截 面面积 Cross-sectional area through which gas passes: 30cm ² , NaCl 颗粒物浓度 NaCl particle concentration: 20 mg/m ³)	KN95: ≥95.0	未预处理 Without pretreatment	1#: 97.32	符合 Pass
				2#: 97.13	
				3#: 97.73	
				4#: 97.59	
				5#: 96.68	
				6#: 97.80	
				7#: 97.09	
				8#: 97.32	
				9#: 97.21	
				10#: 97.46	
				11#: 97.64	
				12#: 96.66	
				13#: 96.39	
				14#: 96.27	
				15#: 96.11	

样品照片 Sample photo:



* * * * *

(报告结束 End of the report)

1. 本报告结果仅对测试样品负责。The results in this report are relevant only to the sample(s) tested.

2. 未经签发机构书面同意, 不得部分引述或复制本报告。Without written permission of IQTC, this report shall not be quoted or reproduced except in full.